PACKAGE LEAFLET: INFORMATION FOR THE USER

Nystatin Vaginal Inserts USP 100,000 IU

NYSKA-V

Read this entire leaflet carefully because it contains important information for you.

This medicine is available without prescription to treat minor conditions. However, you still need to use it carefully to get the best results from it.

- Keep this leaflet, you may need to read it again
- If you have any further questions, ask your doctor or pharmacist
- You must contact a doctor if your symptoms worsen or do not improve after 7 days
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in the leaflet.

What is in this leaflet?

- 1. What NYSKA-V is and what it is used for
- 2. What you need to know before you use NYSKA-V
- 3. How to use NYSKA-V
- 4. Possible side effects
- 5. How to store NYSKA-V
- 6. Contents of the pack and other information

1. What NYSKA-V is and what it is used for

Nystatin is an antifungal antibiotic which is both fungistatic and fungicidal in vitro against a wide variety of yeast and yeast -like fungi. It probably acts by binding lo sterols in the cell membrane of the fungus with a resultant change in the membrane permeability allowing leakage of intracellular components.

2. What you need to know before you use NYSKA-V

Do not use NYSKA-V

• If you are allergic to nystatin or any of the other ingredients of this medicine (listed in section 6).

Warnings and precautions

In case of hypersensitivity reaction, the drug should be immediately withdrawn and appropriate measures to be taken.

3. How to use NYSKA-V

For vaginal infections in a dosage of 100,000 to 200,000 units, wet tablets in a water before use (1 to 2 tablets) and insert deep into the vagina by means of the applicator daily for 14 days. OR

As directed by the physician

DIRECTIONS FOR USE:

Insert the vaginal tablets high into the vagina. They each come with a special applicator for inserting them and directions. Unwrap the vaginal tablets just before inserting them. Read the directions provided with the tablets and follow these steps:

1. Fill the special applicator to the level indicated.

2. Lie on your back with your knees drawn upward and spread apart.

3. Gently insert the applicator into your vagina and push the plunger to release the medication.

4. Withdraw the applicator and wash it with soap and warm water.

5. Wash your hands promptly to avoid spreading the infection.

Continue using nystatin vaginal tablets even if you get your period during treatment

4. Possible side effects

Along with its needed effects, a medicine may cause some unwanted effects. Although not all of these side effects may occur, if they do occur they may need medical attention.

Check with your doctor as soon as possible if any of the following side effects occur: Rare

• Vaginal burning or itching not present before use of this medicine

Other side effects not listed may also occur in some patients. If you notice any other effects, check with your healthcare professional.

Call your doctor for medical advice about side effects.

5. How to store NYSKA-V

Do not store above 30°C. Protect from light. Keep the medicine out of reach of children.

6. Contents of the pack and other information What Nystatin Inserts USP 100,000 IU-NYSKA-V contains

Active substance Nystatin USP......100,000 IU

Inactive ingredients- Microcrystalline Cellulose (ACCEL 102) BP, Sodium starch glycolate BP, Purified Talc BP, Croscarmellose sodium BP, Magnesium stearate BP.

Pack Size 1x 14's Strip pack.



HEALTHCARELtd. Factory address: 1802-1805, G.I.D.C., Phase III, Vapi - 396 195. Gujarat, INDIA. Head office: 3 - A, Shivsagar Estate, Dr. Annie Besant Road, Worli, Mumbai 400 018, India Tel.: 0091 - 22 - 6622 7575 (Board Line) Fax: 0091 - 22 - 6622 7500 Email: kalpesh@sk1932.com